



Test Report n. 18LA31203 dtd 15/11/2018 Pagina 1 di 1

The results contained in this report refer only to the test samples. This test report can not be reproduced in part or reproduced in advertising or promotional purposes without the authorization of the Laboratory COMIE s.r.l.

Customer :	P C Chanda & Company (P) Limited
	103, Park Street
	700016 - KOLKATA - INDIA



Description : 'Two component solvent base epoxy coatings' (Trade Name: Edelpoxy FN 132 (Shade: Purple))

Law : Decreto Ministeriale n° 174 del 06/04/2004

Sample identification : slabs painted of Edelpoxy FN 132

Collected by : Customer

Sampling plan by : Effettuato dal cliente

Arrive date:	29/10/2018
Test start date:	30/10/2018

Test description	U.M.	Result	Test end date
Global migration	mg/kg	< 25	09/11/2018
DM n° 174 06/04/2004 GU n° 166 17/07/2004			

The result, when preceded by the symbol "<" indicates the lower limit of quantification (LOQ).

The parameters marked with (*) are performed by tests not covered in the accreditation ACCREDIA of this laboratory.

The analysis are performed on a sample as recived.

The conditions used for the execution of the migration tests has been :

1. Simulants solvents to be used for the migration test: distilled water.

2. Test conditions: static contact for at .

3. sample: are performed on the new objects after having been subjected to washing in running water for 30 minutes and subsequent rinsing with distilled water.

4. Surface / volume ratio: between 0,5 and 2.

Head of Laboratory